MERCURY [225 EFI [4-5TROKE])

Cylinder Head
Serial Mbr Flange: 0TE53945 Up [USA) 4 4
[

Ref |Clazs|Part Description Qt Comment Foolnote &
1 H
1 900 B87844T03|CYLIMDER HEAD 1 SHit 1B0R5REE & Up 3
2 900 887a45T 2| CYLINDER HEAD 1 SH#t 1B055EET & B elow 24
2 900 287845703 | CYLIMDER HEAD 1 SHit 1B055ESS & Up 24
3 287846| GUIDE 24 .24
4 19 a04111| PLUG 10 E.24
] 17 804113] PIN, Dowel 4 E.24
5 10 204112] BOLT, [M7 = 48) 4 E.24
7 10 204114 BOLT, [M7 = 37) 32 E.24
a 10 287549 SCREW 16
9 10 881312|BOLT, M8 = 55) 4
10 10 ABYE50|BOLT 2
11 33 8559495 SPARK PLUG, [NGK-LFR5&-11] |6 E.24
12 287847 | COVER ! [Uze with Design | Anode] E.24
13 2a7e47A0 | COVER/ANODE KIT 4 [Uze with Design || Anode] .24
14 B04079|AMNODE 4 SMH 1BORSEST & Below E.24
14 804073001 |ANODE 4 [Design 1) SM# 1B0R5REE & Up  |6.24
15 204073002 | AMODE [Included YWith Rererence |4 [Cegign ] E.24
16 25 204086 GROMMET [Included ‘with Rererer| 4 E.24
17 10 852474 1|BOLT. [ME » 20] 4 [Uze with Design | Anode] .24
18 10 848300 (BOLT [Included With Rererence #1(4 [Uze with Design || Anode) E.24
13 27 9RE10|GASKET [Included YWith Rererence| 1 [Usze with Design || Anode) B.24
- 20 287851 T | COVER [Starboard) 1 E
‘l'% I~1!] 21 2878547 | COVER [Part) 1 24
ii\‘."‘-, 22 27 287853 GASKET (Starboard) 1 2.5
| 23 27 B87E855| GASKET (Port] 1 224
'ﬂl 24 23 804116|COLLAR 4
!r]l- 25 27 287548 | GASKET [Starboard) 1 256
I 26 27 287548 1|GASKET [Port) 1 25.24
I!l ! 27 25 928262007 | GROMMET., ‘W ater Shutter 2
| |'| 28 M55 /MNOT S0LD SEFARATE, Decal-Er|1
] ' 29 10 831431 |BOLT, [M3 = 40] 4 B.24
h T a0 10 204120/ SCREW, (M4 » 8] g E
/ ‘\ £l 287852 PLATE 1 E
a2 10 858530 BOLT. (MG » 30) 28 .24
- 900 8878447 1|CYLINDER HEAD ASSEMBLY 1 [Starboard] SM# 1B055657 & Belo
900 287844705 |CYLIMDER HEAD ASSEMBLY 1 [Starboard] SM# 1B055688 THRL
900 287544706 | CYLIMDER HEAD ASSEMELY 1 [Starboard] SM# 1B227000 & Up
a00 2878457 1|CYLIMDER HEAD ASSEMBLY 1 [Port) SMi 1BOS5E8T & Below
300 287845705 | CYLIMDER HEAD ASSEMELY 1 [Port] SM# 1B055E688 THRU 1822 -
IN5AS Q00 QOFOAETAC ~ A IBIGCD LICAD ACCOhAD] hu 1Dk SRl A0 IITFOON 11




